

Positive Quality Intervention: Chemotherapy Induced Peripheral Neuropathy

Description: Chemotherapy-induced peripheral neuropathy (CIPN) is a serious side effect that can occur with chemotherapeutics, including certain oral chemotherapy agents. Appropriate patient education and monitoring may assist with identifying early signs of peripheral neuropathy, but no agents have demonstrated efficacy in preventing CIPN. When patients experience chronic peripheral neuropathy not relieved by dose reductions or interruptions, further treatment may be warranted. Currently, the strongest evidence supports the use of duloxetine as treatment for CIPN. Other agents have demonstrated mixed results but may be useful for individual patients.

Background: CIPN can greatly affect a patient's quality of life and influence their cancer treatment regimen. Definitive algorithms for the management of CIPN are currently lacking as most trials on prevention and/or treatment have failed to produce clinically significant results. The presentation of CIPN varies depending on the mechanism of the chemotherapy agent, which could have implications on treatment choice.¹ The American Society of Clinical Oncology 2020 CIPN guidelines recommend only duloxetine for treatment; the European Society for Medical Oncology and the National Comprehensive Cancer Network extrapolate treatments for non-cancer peripheral neuropathy to CIPN in their cancer pain guidelines.²⁻⁴ Due to the paucity of evidence specific to CIPN and no evidence specific to oral CIPN, drug therapy is frequently based on trial and error with individual patients.

Oral chemotherapy agents that commonly cause peripheral neuropathy (incidence >10%)⁵

Brigatinib, capecitabine, crizotinib, encorafenib, imatinib, ivosidenib, ixazomib, lenalidomide, lorlatinib, pomalidomide, ponatinib, sorafenib, thalidomide, tretinoin, vemurafenib

Intravenous agents that commonly cause peripheral neuropathy (incidence >10%)⁵

Cisplatin, carboplatin, oxaliplatin, paclitaxel, docetaxel, cabazitaxel, vincristine, vinblastine, etoposide, carfilzomib, brentuximab vedotin

PQI Process: Upon receipt of an order for an agent with a known peripheral neuropathy side effect:

- Assess for baseline peripheral neuropathy prior to initiation of oral chemotherapy agent
- Regularly assess patient for development of peripheral neuropathy throughout therapy
- If peripheral neuropathy develops, ensure provider visit to address CIPN occurs
- Recommend appropriate dose interruptions or modifications as indicated
- If further intervention is necessary, recommend drug therapy options for the treatment of CIPN based on patient-specific factors such as comorbidities and drug interactions
- Assess patient for change in symptoms within first 2 weeks of starting CIPN treatment

Patient-Centered Activities:

- Counsel patient on peripheral neuropathy
 - Signs and symptoms (discomfort or pain, numbness, tingling, burning, weakness, impaired hot/cold sensory perception in hands or feet)
 - Potential timeline for onset if known
 - Management options if neuropathy develops
- For initiation of CIPN treatment, counsel patient on new therapy (see supplemental information)
 - Titration schedule

IMPORTANT NOTICE: NCODA has developed this Positive Quality Intervention platform. This platform is intended as an educational aid, does not provide individual medical advice, and does not substitute for the advice of a qualified healthcare professional. This platform does not cover all existing information related to the possible uses, directions, doses, precautions, warning, interactions, adverse effects, or risks associated with the medication. The materials contained in this platform do not constitute or imply endorsement, recommendation, or favoring of this medication by NCODA. NCODA does not ensure the accuracy of the information presented and assumes no liability relating to its accuracy. All decisions related to taking this medication should be made with the guidance and under the direction of a qualified healthcare professional. It is the individual's sole responsibility to seek guidance from a qualified healthcare professional. *Updated 9.5.23*

- Side effects of new treatment: drowsiness, fatigue, nausea, sexual dysfunction
- Risks of abrupt discontinuation
- Ensure patients have contact information for the clinic and know when to call in
- Patient-specific considerations:
 - Other causes of peripheral neuropathy
 - Diabetes^{6,7}
 - If potential diabetic component to neuropathy, exploration of treatment options shown to be efficacious for diabetic neuropathy should be tried
 - E.g., glycemic control, pregabalin, tricyclic antidepressants, etc
 - Vitamin B12 deficiency
 - Vasculitis
 - Comorbidities: Renal function, cardiac function
 - Drug interactions
- Non-pharmacologic interventions⁸
 - Consider integration of non-pharmacologic interventions into treatment plan such as using assistive devices, wearing hand/foot protection (oven mitts, gloves, socks/shoes), checking temperature of shower/bath before use with thermometer, and inspecting skin for cuts, abrasions, and burns that may not be felt daily

References:

1. Majithia N, Loprinzi CL, and TJ Smith. New practical approaches to chemotherapy-induced neuropathic pain: prevention, assessment, and treatment. *Oncology Williston Park*. 2016;30(11): 1020-9.
2. Hershman DL, Lacchetti C, Dworkin RH, et al. Prevention and management of chemotherapy-induced peripheral neuropathy in survivors of adult cancers: American Society of Clinical Oncology clinical practice guideline. *J Clin Oncol*. 2020 Jun 21;38(28):3325-48.
3. Fallon M, Giusti R, Aieli F, et al. Management of cancer pain in adult patients: ESMO clinical practice guidelines. *Ann of Oncol*. 2018;29(S4):iv166-iv191.
4. National Comprehensive Cancer Network (NCCN). NCCN Clinical practice guidelines in oncology: adult cancer pain v1.2022. https://www.nccn.org/professionals/physician_gls/pdf/pain.pdf.
5. Lexicomp Online: Lexi-Drugs. Hudson, Ohio: Wolters Kluwer Clinical Drug Information, Inc.; 2019.
6. Bril V, England J, Franklin GM, Backonja M, et al. Evidence-based guideline: Treatment of painful diabetic neuropathy: report of the American Academy of Neurology, the American Association of Neuromuscular and Electrodiagnostic Medicine, and the American Academy of Physical Medicine and Rehabilitation. *Neurology*. 2011;76(20):1758.
7. Boulton AJ, Vinik AI, Arezzo JC, et al. Diabetic neuropathies: a statement by the American Diabetes Association. *Diabetes Care*. 2005;28(4):956.
8. Hickey M and Newton S. Telephone triage for oncology nurses (2nd ed). Pittsburgh, PA: Oncology Nursing Society. 2012;203-205.
9. Ogle NR and SR Akkerman. Guidance for the discontinuation or switching of antidepressant therapies in adults. *J Pharm Pract*. 2013;26:389-96.
10. Smith EM, Pang H, Cirrincione C, et al. Effect of duloxetine on pain, function, and quality of life among patients with chemotherapy-induced painful peripheral neuropathy: a randomized clinical trial. *JAMA*. 2013;309:1359-67.

Supplemental Information:

Drug Therapy Options for CIPN Treatment^{4,9}

- Duloxetine¹⁰
 - Initiate at 30 mg by mouth daily x 1 week, then increase to 60 mg daily
 - Taper over 1-2 weeks if discontinuing therapy
 - Avoid use in severe renal insufficiency (CrCl < 30mL/min) and hepatic impairment
 - Caution: SNRIs may inhibit conversion of tamoxifen to its active metabolite, resulting in decrease of tamoxifen effectiveness
- Alternatives
 - Gabapentin
 - Initiate at 100-300 mg by mouth nightly, then divided 2-3 times per day as dose increases to maximum dose of 3600 mg/day
 - Titrate every 3 days to effect with slower titration for the elderly or frail
 - Adjust for renal insufficiency (CrCl < 60 mL/minute)
 - Taper over at least 1 week if discontinuing therapy
 - Pregabalin
 - Initiate at 50-75 mg by mouth BID, then increase over 1-2 weeks up to maximum dose of 600 mg/day (300mg BID)
 - Titrate every 3 days to effect with slower titration for the elderly or frail
 - Adjust for renal insufficiency (CrCl < 60 mL/minute)

- Taper over at least 1 week if discontinuing therapy
- Venlafaxine
 - Initiate at 37.5 mg by mouth daily
 - Titrate every week to effect up to maximum 225 mg daily
 - Adjust for renal insufficiency ($\text{CrCl} < 90 \text{ mL/minute}$ for extended release and $\leq 70 \text{ mL/minute}$ for immediate release)
 - Adjust for hepatic insufficiency (Child-Pugh class A-C)
 - Taper by approximately 75 mg every 4 days when discontinuing therapy
 - Caution: SNRIs may inhibit conversion of tamoxifen to its active metabolite, resulting in decrease of tamoxifen effectiveness
- Tricyclic antidepressants
 - Initiate at low dose and increase every 5-7 days if tolerated
 - Use with caution in patients with conduction abnormalities
 - Taper over approximately 4 weeks if discontinuing therapy
- Opioids in combination with adjuvant therapy
- Topical agents
 - Baclofen, amitriptyline, and ketamine
 - Gabapentin
 - Lidocaine
 - Dexamethasone
 - Low-concentration menthol (alternative therapy)